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ZHEJIANG SAS ZIPPER CO.,LTD
NO.456, YANJINGGANG ROAD, XIUZHOU DISTRICT, JIAXING, ZHEJIANG, CHINA

The following sample(s) was/were submitted and identified by the client as

Sample Description . (A)zipper: in black
(B)zipper: in black

Buyer . W DeFacto

Style/color - (A)B67F27D3
(B)67E29N3

Proposed Care Instruction 30C, line dry

Test Performed :Selected test(s) as requested by applicant against client’s per
standard and special testing selection plan.

Sample Receiving Date . Jul 28,2016

Testing Period : Jul 29, 2016- Aug 06, 2016

Test Result :Please refer to the next page(s) for details

Overall Conclusion : Pass
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Test Results : Please refer to the next page(s).

Test Sample Identification

Test Material No. Result Remark

Appearance After Washing (A),(B) Pass

Remarks :Pass = Meets client'srequirement

Note: Conclusions onare based on the test result from the actual sampling of the received
sample(s).

The composite sampling method is based on the client’s specialfromrequestthetestingstandard.

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. HangZhou Branch

o

Lily Han (Account Executive)
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Test Results:

Requirement

Appearance After Washing
(In House Method; SL-TM-DIM-001; ISO 6330: 2012; Washing program No. 3N; Using horizontal axis,

front-loading type machine: Machine wash at 30 C, with 2kg total dry mass (type Il (100% polyester)
ballast+ specimen) and 77%'ECE' (A)+ 3% TAED+ 20%Sodium Perborate, line dry)

After 3 washes

Observation on washed sample

g Colour change : No significant change (4-5)

2. Zipper . Runs freely in both directions
Slight removal of coating on puller

General appearance of washed sample(A) is satisfactory.

After 3 washes
Observation on washed sample
1. Colour change : No significant change (4-5)
2. Zipper . Runs freely in both directions
Slight bronzed was found on the surface of silver slider/ puller

General appearance of washed sample(B) is satisfactory.
Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

***End of Report**
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